
Jon Niermann, Chairman 
Emily Lindley, Commissioner 
Bobby Janecka, Commissioner 
Toby Baker, Executive Director 
 
 

TEXAS COMMISSION ON ENVIRONMENTAL QUALITY 
Protecting Texas by Reducing and Preventing Pollution 

P.O. Box 13087   •   Austin, Texas 78711-3087   •   512-239-1000   •   tceq.texas.gov 
How is our customer service?     tceq.texas.gov/customersurvey 

printed on recycled paper 

August 19, 2022 

TO:  All interested persons. 

RE: Gram Vikas Partners, Inc. 
TPDES Permit No. WQ0015990001 

Decision of the Executive Director. 

The executive director has made a decision that the above-referenced permit application 
meets the requirements of applicable law.  This decision does not authorize 
[...]
Individuals who would prefer a mailed copy of the RTC or are having trouble accessing 
the RTC on the website, should contact the Office of the Chief Clerk, by phone at (512) 

239-3300 or by email at chiefclk@tceq.texas.gov. 

Additional Information 
For more information on the public participation process, you may contact the Office of 
the Public Interest Counsel at (512) 239-6363 or call the Public Education Program, toll 

free, at (800) 687-4040. 

You may also view a copy of the RTC, the complete application, the draft permit, and 
related documents, including comments, at the TCEQ Central Office in Austin, Texas.  

Additionally, a copy of the complete application, the draft permit, and executive 
director’s preliminary decision are available for viewing and copying at the New 

Braunfels Public Library, 700 East Common Street, New Braunfels, in Comal County, 
Texas and Seguin Public Library, 313 West Nolte Street, Seguin, in Guadalupe County, 

Texas. 

https://www.tceq.texas.gov/goto/cid
mailto:chiefclk@tceq.texas.gov


 

 

MAILING LIST 
for 

Gram Vikas Partners, Inc. 
TPDES Permit No. WQ0015990001 

FOR THE APPLICANT: 

Kelly Leach, President 
Gram Vikas Partners, Inc. 
215 West Bandera Road, #114-474 
Boerne, Texas  78006 

Aaron Laughlin, P.E., Project Manager 
Steger Bizzell 
1979 South Austin Avenue 
Georgetown, Texas  78626 

INTERESTED PERSONS: 

See attached mailing list 

FOR THE EXECUTIVE DIRECTOR 
via electronic mail: 

Ryan Vise, Deputy Director 
Texas Commission on Environmental 
Quality 
External Relations Division 
Public Education Program MC-108 
P.O. Box 13087 
Austin, Texas  78711-3087 

Mattie Isturiz, Staff Attorney 
Texas Commission on Environmental 
Quality 
Environmental Law Division MC-173 
P.O. Box 13087 
Austin, Texas  78711-3087 

Abdur Rahim, Technical Staff 
Texas Commission on Environmental 
Quality 
Water Quality Division MC-148 
P.O. Box 13087 
Austin, Texas  78711-3087 

FOR PUBLIC INTEREST COUNSEL 
via electronic mail: 

Vic McWherter, Attorney 
Texas Commission on Environmental 
Quality 
Public Interest Counsel MC-103 
P.O. Box 13087 
Austin, Texas  78711-3087 

FOR THE CHIEF CLERK 
via electronic mail: 

Laurie Gharis, Chief Clerk 
Texas Commission on Environmental 
Quality 
Office of Chief Clerk MC-105 
P.O. Box 13087 
Austin, Texas  78711-3087 



ALLEN , JAY 

12305 HUBER RD

SEGUIN TX 78155-0428

ALLEN , MARY ANNIS 

8096 FM 1101

SEGUIN TX 78155-0481

BADLING , LANETTE 

29 LONE OAK TRL

SUNSET VALLEY TX 78745-2609

BAKER , MARLA 

8485 FM 1101

SEGUIN TX 78155-0209

BRYANT SR , ROBERT 

999 SCHWARZLOSE RD

NEW BRAUNFELS TX 78130-2752

CANALES , VALORIE 

CLAYTON HOMES

2137 N IH 35

NEW BRAUNFELS TX 78130-2511

CASTANEDA , TRIS 

502 W 13TH ST

AUSTIN TX 78701-1827

COLLIER , KIM 

CLAYTON HOMES

2137I 35 N

NEW BRAUNFELS TX 78130-2511

COLLIER , KIMBERLY 

2528 STETSON

NEW BRAUNFELS TX 78130-0209

CONE , CLAY 

13501 HUBER RD

SEGUIN TX 78155-2260

DEHMAN , DOUGLAS 

8447 FM 1101

SEGUIN TX 78155-0209

ENGELKE , DREW 

101 E COURT ST

SEGUIN TX 78155-5729

EVANS , BYRON 

2225 WATSON LN E

NEW BRAUNFELS TX 78130-2623

FINLAYSON , KARA 

199 SKI PLEX DR

SEGUIN TX 78155-1970

FLINT , MR PATRICK 

2505 STETSON

NEW BRAUNFELS TX 78130-0209

FORISTER , CLAY 

GUADALUPE COUNTY

2605 N GUADALUPE ST

SEGUIN TX 78155-7356

FORISTER , CLAY 

310 W IH 10

SEGUIN TX 78155-1429

GILBERT , GIB C 

6510 FM 1101

NEW BRAUNFELS TX 78130-7107

GLAVY , MR NATHAN M 

GREATER EDWARDS AQUIFER ALLIANCE

1809 BLANCO RD

SAN ANTONIO TX 78212-2616

GLAVY , MR NATHAN M 

GREATER EDWARDS AQUIFER ALLIANCE

PO BOX 15618

SAN ANTONIO TX 78212-8818

GOYNES , TOM 

TEXAS RIVERS PROTECTION ASSOCIATION

444 PECAN PARK DR

SAN MARCOS TX 78666-8544

GRANZIN , CAMERON   & MIA 

2525 STETSON

NEW BRAUNFELS TX 78130-0209

HELMS , DAWN 

CLAYTON HOMES OF NEW BRAUNFLES

2508 STETSON

NEW BRAUNFELS TX 78130-0209

HELMS , DAWN 

CLAYTON HOMES OF NEW BRAUNFLES

2512 STETSON

NEW BRAUNFELS TX 78130-0209

HELMS , DAWN 

CLAYTON HOMES OF NEW BRAUNFLES

2516 STETSON

NEW BRAUNFELS TX 78130-0209

HELMS , DAWN 

CLAYTON HOMES OF NEW BRAUNFLES

2545 STETSON

NEW BRAUNFELS TX 78130-0209

HELMS , DAWN 

CLAYTON HOMES OF NEW BRAUNFLES

2541 STETSON

NEW BRAUNFELS TX 78130-0209

HELMS , DAWN 

CLAYTON HOMES OF NEW BRAUNFLES

2529 STETSON

NEW BRAUNFELS TX 78130-0209

HELMS , DAWN 

CLAYTON HOMES OF NEW BRAUNFLES

2525 STETSON

NEW BRAUNFELS TX 78130-0209

HELMS , DAWN 

CLAYTON HOMES OF NEW BRAUNFLES

2521 STETSON

NEW BRAUNFELS TX 78130-0209



HENK , CARLTON 

805 WESTON RD

MARION TX 78124-1335

ISON III , RONALD B 

2528 STETSON

NEW BRAUNFELS TX 78130-0209

KELLY , MARTY 

TEXAS PARKS AND WILDLIFE DEPARTMENT

4200 SMITH SCHOOL RD

AUSTIN TX 78744-3218

KRAMER , JAY 

496 COMMERCIAL DR

BUDA TX 78610-3536

KUEMPEL , THE HONORABLE JOHN STATE 
REPRESENTATIVE
TEXAS HOUSE OF REPRESENTATIVES DISTRICT 44

PO BOX 2910

AUSTIN TX 78768-2910

KUTSCHER , KYLE 

101 E COURT ST

SEGUIN TX 78155-5729

LAPHAM , DAVID 

29 LONE OAK TRL

SUNSET VALLEY TX 78745-2609

LINGENSJO , MICHAEL 

2549 STETSON

NEW BRAUNFELS TX 78130-0209

LINGENSJO , RITA 

2549 STETSON

NEW BRAUNFELS TX 78130-0209

LYNCH III , PATRICK 

376 ASPEN WATERS

NEW BRAUNFELS TX 78130-0115

LYNCH , PATRICK 

STE 400E

2115 STEPHENS PL

NEW BRAUNFELS TX 78130-2134

MADDEN , BRITTNEY CHIEF OF STAFF

TEXAS HOUSE REPRESENTATIVE JOHN KUEMPEL

PO BOX 2910

AUSTIN TX 78768-2910

MAYFIELD , BARBARA 

2517 STETSON

NEW BRAUNFELS TX 78130-0209

MAYFIELD , THOMAS L 

2517 STETSON

NEW BRAUNFELS TX 78130-0209

MISHLER , MRS CRYSTAL DAWN 

2513 STETSON

NEW BRAUNFELS TX 78130-0209

MONTGOMERY , JOHN 

2536 STETSON

NEW BRAUNFELS TX 78130-0209

MONTGOMERY , KAREN 

2536 STETSON

NEW BRAUNFELS TX 78130-0209

MORGA , STEVE 

1700 ISAAC CREEK CIR

NEW BRAUNFELS TX 78132-3253

MOW , ALAN LEE 

2548 STETSON

NEW BRAUNFELS TX 78130-0209

MOW , CORINA BAUTISTA 

2548 STETSON

NEW BRAUNFELS TX 78130-0209

MURDOCH , CODY 

CLAYTON HOMES

2524 STETSON

NEW BRAUNFELS TX 78130-0209

MURDOCH , CODY 

CLAYTON HOMES

2528 STETSON

NEW BRAUNFELS TX 78130-0209

MURDOCH , CODY 

CLAYTON HOMES

2544 STETSON

NEW BRAUNFELS TX 78130-0209

MURDOCH , CODY 

CLAYTON HOMES

2553 STETSON

NEW BRAUNFELS TX 78130-0209

PEACE , ANNALISA 

GREATER EDWARDS AQUIFER ALLIANCE

1809 BLANCO RD

SAN ANTONIO TX 78212-2616

PEACE , ANNALISA 

GREATER EDWARDS AQUIFER ALLIANCE

PO BOX 15618

SAN ANTONIO TX 78212-8818

PFLUGER , CHARLES 

6960 FM 1101

NEW BRAUNFELS TX 78130-7108

PFLUGER , CHARLIE   & LINDSAY 

6960 FM 1101

NEW BRAUNFELS TX 78130-7108

PRICE , MR DAVID A 

TEXAS RIVERS PROTECTION ASSOCIATION

444 PECAN PARK DR

SAN MARCOS TX 78666-8544

RASSETTE , STEVE 

2553 STETSON

NEW BRAUNFELS TX 78130-0209



ROSE , VICTORIA 

SAVE OUR SPRINGS ALLIANCE

STE D401

4701 W GATE BLVD

AUSTIN TX 78745-1479

SEAGRAVES , TRINA 

2552 STETSON

NEW BRAUNFELS TX 78130-0209

SEEGER , JAMES 

8601 FM 1101

SEGUIN TX 78155-0421

SIHVONEN , SHEENA 

761 MOONGLOW AVE

NEW BRAUNFELS TX 78130-5341

TAPIA , JENNIFER 

2533 STETSON

NEW BRAUNFELS TX 78130-0209

TUCKFIELD , DAVID 

THE AL LAW GROUP PLLC

STE 350-150

12400 W HIGHWAY 71

BEE CAVE TX 78738-6517

TUTTLE , ROGER 

14 HORSESHOE TRL

NEW BRAUNFELS TX 78132-3726

WARE , JENI 

CLAYTON HOMES

2137 N IH 35

NEW BRAUNFELS TX 78130-2511



TCEQ PERMIT NO. WQ0015990001 

APPLICATION BY 
Gram Vikas Partners, Inc. 
FOR TPDES PERMIT NO. 

WQ0015990001

§ 
§ 
§ 
§

BEFORE THE 
TEXAS COMMISSION 

ON 
ENVIRONMENTAL QUALITY 

EXECUTIVE DIRECTOR’S RESPONSE TO PUBLIC COMMENTS 

The Executive Director (ED) of the Texas Commission on Environmental Quality 

(Commission or TCEQ) files this Response to Public Comments (RTC) on Gram Vikas 

Partners, Inc.’s application for new Texas Pollutant Discharge Elimination System 

(TPDES) Permit No. WQ0015990001 and the ED’s preliminary decision on the 

application. As required by 30 Texas Administrative Code (TAC) Section (§) 55.156, 

before this permit is issued, the Executive Director prepares a response to all timely, 

relevant and material, or significant comments. The Office of the Chief Clerk received 

timely written comments from Jay Allen, Mary Allen, Lanette Badling, Valorie Canales, 

Kim Collier, Byron Evans, Laurel Evans, Patrick Flint, Clay Forister, Debra Gilbert, Gib 

Gilbert, Tom Goynes, Carlton Henk, David Lapham, Michael Lingensjo, Rita Lingensjo, 

Barbara Mayfield, Thomas Mayfield, Crystal Mishler, John Montgomery, Karen 

Montgomery, Alan Mow, Corina Mow, Charlie Pfluger, Lindsay Pfluger, Trina Seagraves, 

and James Seeger. Comments were also received from: Guadalupe County 

Commissioner Drew Engelke; Nathan Glavy and Annalisa Peace on behalf of the Greater 

Edwards Aquifer Alliance (GEAA); Tom Goynes, David Price, and Victoria Rose on 

behalf of the Texas Rivers Protection Association (TRPA); and Jay Kramer on behalf of 

Guadalupe Ski Plex Homeowners Association (Ski Plex HOA) and Rancho Grande, LLC 

(Rancho Grande). 

This response addresses all timely filed public comments received, whether or 

not withdrawn. If you need more information about this permit application or the 

wastewater permitting process, please call the TCEQ Public Education Program at 

1-800-687-4040. General information about TCEQ can be found at our website at 

http://www.tceq.texas.gov. 

http://www.tceq.texas.gov/


2 

 

I. Background 

A. Description of Facility  

Gram Vikas Partners, Inc. (Applicant) applied for new TPDES Permit No. 

WQ0015990001 to authorize the discharge of treated domestic wastewater at a daily 

average flow not to exceed 0.20 million gallons per day (MGD). 

The facility will be an activated sludge and biological nutrient removal process 

plant using a membrane bioreactor (MBR) operated with supervisory control and data 

acquisition control systems. Treatment units in the Interim I phase will include a bar 

screen, an anoxic basin, a pre-aeration basin, a MBR basin (sludge holding zone and 

aerobic MBR zone), and a chlorine contact chamber. Treatment units in the Interim II 

phase will include a bar screen, two anoxic basins, two pre-aeration basins, two MBR 

basins (sludge holding zone and aerobic MBR zone), and a chlorine contact chamber. 

Treatment units in the Final phase will include a bar screen, three anoxic basins, three 

pre-aeration basins, three MBR basins (sludge holding zone and aerobic MBR zone), 

and a chlorine contact chamber. The facility has not been constructed. 

The draft permit authorizes a discharge of treated domestic wastewater at a 

volume not to exceed a daily average flow of 0.20 MGD. The effluent limitations in all 

phases of the draft permit, based on a 30-day average, are 5.0 mg/l five-day 

carbonaceous biochemical oxygen demand (CBOD5), 5.0 mg/l total suspended solids 

(TSS), 2.0 mg/l ammonia-nitrogen (NH3-N), 0.50 mg/l total phosphorus (TP), 126 colony 

forming units (CFU) or most probable number (MPN) of Escherichia coli (E. coli) per 100 

ml, and 4.0 mg/l minimum dissolved oxygen (DO). The effluent shall contain a chlorine 

residual of at least 1.0 mg/l and shall not exceed a chlorine residual of 4.0 mg/l after a 

detention time of at least 20 minutes based on peak flow.  

The wastewater treatment facility (WWTF) will be located approximately 0.3 

miles south-southeast of the intersection of Farm-to-Market Road 1101 and Watson 

Lane, in Comal County, Texas 78130. The treated effluent will be discharged to 

Mesquite Creek, thence to York Creek, thence to the Lower San Marcos River in 

Segment No. 1808 of the Guadalupe River Basin. The unclassified receiving water use is 

limited aquatic life use for Mesquite Creek and York Creek. The designated uses for 

Segment No. 1808 are primary contact recreation, public water supply, and high 

aquatic life use. In accordance with 30 TAC § 307.5 and TCEQ's Procedures to 



3 

 

Implement the Texas Surface Water Quality Standards (June 2010), an antidegradation 

review of the receiving waters was performed. A Tier 1 antidegradation review has 

preliminarily determined that existing water quality uses will not be impaired by this 

permit action. Numerical and narrative criteria to protect existing uses will be 

maintained. This review has preliminarily determined that no water bodies with 

exceptional, high, or intermediate aquatic life uses are present within the stream reach 

assessed; therefore, no Tier 2 degradation determination is required. No significant 

degradation of water quality is expected in water bodies with exceptional, high, or 

intermediate aquatic life uses downstream and existing uses will be maintained and 

protected. The preliminary determination can be reexamined and may be modified if 

new information is received. 

B. Procedural Background  

TCEQ received the application for a new TPDES permit on May 10, 2021, and 

declared it administratively complete on July 26, 2021. The Applicant published the 

Notice of Receipt and Intent to Obtain a Water Quality Permit (NORI) on August 1, 

2021, in the Seguin Gazette. The application was determined technically complete on 

October 18, 2021. The Applicant published the Notice of Application and Preliminary 

Decision (NAPD) on December 5, 2021, in the Seguin Gazette. A virtual public meeting 

was held on March 21, 2022, and a live, in person, public meeting was held on June 7, 

2022. The comment period closed on June 7, 2022. 

This application was filed on or after September 1, 2015; therefore, this 

application is subject to the procedural requirements adopted pursuant to House Bill 

801, 76th Legislature (1999), and Senate Bill 709, 84th Legislature (2015), which are 

implemented by the Commission in its rules in 30 TAC Chapters 39, 50, and 55. 

C. Access to Rules, Laws and Records  

Please consult the following websites to access the rules and regulations 

applicable to this permit: 

• to access the Secretary of State website: https://www.sos.state.tx.us; 

• for TCEQ rules in Title 30 of the Texas Administrative Code (TAC): 

https://www.sos.state.tx.us/tac/ (select “View the current Texas Administrative 

Code” on the right, then “Title 30 Environmental Quality”); 

• for Texas statutes: https://statutes.capitol.texas.gov/; 

https://www.sos.state.tx.us/
https://www.sos.state.tx.us/tac/
https://statutes.capitol.texas.gov/


4 

 

• to access the TCEQ website: www.tceq.texas.gov (for downloadable rules in 

Adobe PDF format select “Rules,” then “Download TCEQ Rules”); 

• for Federal rules in Title 40 of the Code of Federal Regulations (CFR): 

www.ecfr.gov; and 

• for Federal environmental laws: http://www.epa.gov/lawsregs/. 

Commission records on the application and draft permit are available for 

viewing and copying and are located at the New Braunfels Public Library, 700 East 

Common Street, New Braunfels, in Comal County, Texas; the Seguin Public Library, 313 

West Nolte Street, Seguin, in Guadalupe County, Texas; and at TCEQ’s main office in 

Austin, 12100 Park 35 Circle, Building F, 1st Floor, Office of the Chief Clerk, until final 

action is taken.  

II. Comments and Responses  

Comment 1: TRPA, Mary Allen, Charlie Pfluger, and Lindsay Pfluger commented that 

the application is incomplete and inaccurate. The Pflugers specifically commented that: 

(1) Sec. 4 (p. 29), “man-made channel or ditch” is incorrect; (2) D. (p. 30), “yes” should 

be checked for “downstream characteristics;” (3) Sec. 5 (p. 31), “upstream discharges” 

should be checked for “upstream influences;” and (4) Sec. 5 (p. 31-2), “livestock 

watering,” “fishing,” and “non-contact recreation” should be checked for waterbody 

uses. TRPA and the Pflugers also commented that the application overlooks the 

Pflugers’ ¾-acre pond which is 1/3 of a mile downstream from the discharge point. 

TRPA further commented that the Statement of Basis/ Technical Summary and ED’s 

Preliminary Decision are incorrect as they are based on incorrect data.  